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ML 1 707.8417 MHz 17.87 dém ndB down 2,985 MHz ML 1 708,531 MHz 18.15 dBm ndB down 2,997 MHz
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Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
ectrum o s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 200/200 SGL Count 200,200
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOQLIS INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P [\ 20 dhine {_\ s
10 dBm ) \ 10 dBm fl \
o b L 0 dem f -
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \‘ {\J
-20 dem L'l\ -20 dBm r
-30 dBm ' T -30 di T T
\ W
-40 dam 7 -40 dgn
s = \-«..J —
-50 dgm — LS 250 dem e S
e~ e — ]
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -27.30 dBm -14.30 05 714.000 Miz | 716,000 MMz 100,000 kiz e aeet e 20.46 dBm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98.99236 MHz -15.20 dém -6.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00564 MHz -10.48 dBm 648 dB
599.000 MHz 701.000 MHz 100.000 kHz £92.24675 MHz 20.34 dBm -9.56 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.56 dbm ~13.56 dB
T
Il - i [ o
Date:r 2 JAN.202 04:56:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 200/200 SGL Count 200,200
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
A ' : Aks Line _EPURIOU$_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS PASS 20 dhim
10 dBm freiens T 10 dBm 2= \
. { ! 0 dem+ .‘
[ ] |
-10 dem - -10 dgy 1
SPURIOUS_LINE_2BS F \
-20 dem: 'ﬁ \\ -20 dpm v
-30 dBm - -30 dBm \
/ \
_/ .
-40 dem 40 dBm
- -
|~
50 dem ] 50 dem e
S S ——
0 dam—{—— 60 dBm
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -22.38 dém -9.38 d8 714.000 MHz 716.000 MHz 100.000 kHz 714.90410 MHz 12.30 dBm -17.70 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99855 MHz -24.31 dBm -11.31 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00664 MHZ ~25.04 B 1204 de
589.000 MHz 701,000 MHz 100,000 kHz 699,56643 MHz 12.16 dBm -17.84 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.12223 Wiz 29.92 dBm 552 db,
Y
i J1 "
04z 05:10:42

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number : A38 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum

(%]

Ref Level 30.00 dBm
SGL Count 200/200

Offset 14.00 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 200/200

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. ; ; AkS Line _§PURIOUS_LINE_|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P A\ 20 ghine ’ﬁ S
10 dem I“ \ 10 dBm: ’) \I
ode 0 dem JF \
-10 dem \1' -10 dBm |
SPURIOUS_LINE_ABS \L
“20 dem d ,\ [\ -20 dBm /f\\ I “
-20 dBm ) Vj k "/ v dBm T T
N \- 2R
-40 dem Ay / L l\ 40 dbin .,,} -
A\ // y \ f“\
50 dem - | |- 50 dem N
R _—"_/ \;___..-/’F B g | — ]
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.53 dBm -11.53 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.77373 MHz 22.39 dBm -7.61 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99795 MHz -16.60 dBm -3.60 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00185 MHz -16.02 dBm -3.02 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.26823 MHz 22.02 dBm -7.08 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.92 dBm -10.92 dB
T
i e N [1 e
Date:r 2 JAN.202 06:1B:11

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

20.JAN. 2024

05:17:51

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 200/200 SGL Caunt 200/200
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
a LoulB .
10 dem T ) y ,k
0 d /l L1l b dem
-10 dBm | 10 dBm \
SPURIOUS_LINE_ABS If
20 dem 7y 20 dim =
—
-20 dBm -30 dBm RS =
-40 dBm — —-J] _40 dem 1 1
S—
50 dem e 50 dém S
4_——-4—”// e e
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,85110 MHz -19.65 dém -6.55 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.21628 MHz 10.36 dBm -19.64 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98.99735 MHz -23.07 dém -10.07 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02043 MHz 22.81 dBm el de
£99.000 MHz 702,000 MHz 100,000 kHz £99,46004 MHz 10.86 dBm -19.14 dB 716.100 MHz 725000 MHz 166 D00 kHz 21613112 MHz 19.55 dBm .50 db
T
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number 1 A39 of A158



SPORTON

LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(%]

SGL Count 200/200

Ref Level 30.00 dBm

Offset 14.00 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 200/200

Offset 14.00 dg

Mode Auto Sweep

L2024 0D5:15:29

D

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS_LIN, ABS PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P (,\ 20 GB;.[.I‘P /5\ 5
10 dem I‘l \l 10 dBm: I 1\
0ds \ 0 dem 7
-10 dBm -10 dBm. /
SPURIOUS_LINE_ABS I\ J
-20 dBm i -20 dBm - ll
\ 1IN
.30 dBm ’\il L & By dem T
- \ N \ Nl \
40 dBm 5 v e 40 dem _/
50 dem i / ‘—j - 50 dém \ f\\
P S ‘ L
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -24.,12 dém -11.12 de 712.000 MHz 716.000 MHz 100.000 kHz 715.78871 MHz 21.36 dBm -8.64 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -16.20 dBm -3.20 d& 716.000 MHz 716.100 MHz 20.000 kHz 716,00005 MHz -16.09 dBm -3.00 dB
£99.000 MHz 702,000 MHz 100.000 kHz 692.25025 MHz 21.43 dBm -8.57 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.91 dbm -10.91 db
\
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 200/200 SGL Caunt 200/200
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
. . ' abs Line _§PURIOUS_|LINE |ABS, PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10080
v S
D dBy .[ \ dem !
| \ \
|
-10 dBm - 10 dBm L
SPURIOUS_LINE_ABS J‘ \
20 dem - 20 dim
——) (e —
-30 dBm -30 dem
o ~
i -
40 dem i -40 dem -
_// g T
P ~
-50 dem -50 dem: -
,,4._(-—-"’/4/ e
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,82443 MHz -21.58 dém -6.58 d8 713.000 MHz 716.000 MHz 100.000 kHz 7147508 Wiz 9.36 dBm -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -25.17 dém -12.17 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01963 MHz 2537 dBm o3 de
599.000 MHz 702.000 MHz 100.000 kHz 699.30719 MHz 9.09 dBm -20.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -22.15 dbm -9.15 dB
T
I J1 P

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

1 A40 of A158

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
ectrum o s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 200/200 SGL Count 200,200
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line SPURIOUS_LINE_|ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P (\ 20 dhine F]‘ s
10 dBm [ | 10 dBm f{ ‘\
048 ‘\ 0 dem i
-10 dBm -10 dBm /
SPURIOUS_LINE_ABS b
-20 dBm \ {”, -20 dBm F\
o g | o L
T ) 77 \
o AWA A \
-40 dBm - = ‘V - 40 )
\ [\ R e

-50 dem k™ 7 -50 dem T 4
A — T - N I N
=0 B -60 dem:
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -27.15 dBm -14.15 08 715.000 Mz | 716,000 MMz 100,000 kiz TR e 20,08 dbm _gml

£58.500 MHz £93.000 MHz 30.000 kHz £98.99805 MHz -18.85 dém -5.85 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00085 MHz -16.98 B 508 dB

599.000 MHz 702.000 MHz 100.000 kHz 692.25924 MHz 20.23 dém -9.77 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.80 dbm -13.80 dB

T
Il - i [ o

05:16:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 200/200

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 200/200

Mode Auto Sweep

@1 AvaPwr (@1 tvgPwr
Limit Fheck PABS | SPURIGUE CHNEKARS PABS
¥ . ; AlS Line _§PURIOUS_LINE |ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 3 T 0o
ods + dBm \
-10 dgm J/ 10 dem }
SPURIOUS_LINE_ABS JI \
20 d&m TJ -20 dBm l
S e —
.30 dem -30 dBm _f" [
[
40 dam -40 dBm =
U ’,,-"/——‘ ! \_M
i e
-50 dem — — -50 dBm =
L 4‘”__“"_‘—— \..;L_ |
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -24.77 dém -11.77 de 713.000 MHz 716.000 MHz 100.000 kHz 715,71079 MHz 8.60 dBm -21.40 d&
6598900 MHz 599,000 MHz 30.000 kHz 598,99436 MHz -208.20 dBm -15.20 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00045 MHz -28.09 dBm -15.00 dB
£99.000 MHz 702.000 MHz 100.000 kHz £92.24725 MHz £.02 dBm =21.08 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.16668 MHz -25.52 dbm -12.52 dB
Y
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number 1 A41 of A158



SPORTON LAB.

FCC RF Test Report Report No. : FG3D1101B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

] o
ectrum o s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 200/200 SGL Count 200,200
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P ',,\ 20 dhine {,..l s
\
10 dém ‘( \ 10 dBm J ‘\
0de 0 dém ,} \
-10 dBm -10 dBm }
SPURIOUS_LINE_ABS
20 dem T /ﬂ\ 20 dim [ﬂ\ ’)“ﬂ l“
-30 dBm ﬂf M1 A 4 d o
N | NTENRNA e \
40 dem T ¥ = + | #40 MR Mot T ]
A Nt J
50 dam = 50 dBm s =X
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc Power Abs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -20.15 dém -7.15 d8 711.000 MHz 716.000 MHz 100.000 kHz 712 68588 Wiz 22.04 dBm —7WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99366 MHz -18.01 dém -5.01 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00095 MHz -19.05 B 6,05 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.36214 MHz 21.04 dBm -8.06 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -20.41 dbm ~7.41 db
T
Il - i [ o

134:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
A . ' abs Line _§PURIOUS_LINE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10,4
10 dBm rMMﬂvwwpwv-\ RSP WW«A«\
0ds } dem
|
-10 dem f l 10 dBm |
SPURIOUS_LINE_ABS ﬂ \‘
-20 derm 20 dBm
/_,_M_-U i Ee—
-30 dam / -30 dem
-40 dem -40 dem
P e {
-50 dem - -50 dem: =
- [~
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -21.74 dém -8.74 d8 711.000 MHz 716.000 MHz 100.000 kHz 711.80170 MHz B.55 dBm -21.45 dB
598.500 MHz £99.000 MHz 30.000 kHz £98.98376 MHz -25.62 dBm -12.62 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00844 e 2579 dom “10.79 d
599.000 MHz 704.000 MHz 100.000 kHz 699.95654 MHz £.25 dBm -21.75 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -19.85 dBm -6.85 dB
T
i J1 "

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number

1 A42 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(%]

Ref Level 30.00 dBm
SGL Count 200/200

Offset 14.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 200/200

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (.\ 20 ghine {n\ S
\
10 dem / \ 10 dBm: ] T
|
0d kq 0 dém ‘L
-10 dem ﬂ, -10 dBm f ;
SPURIOUS_LINE_ABS m
-20 dem f F‘ -20 dBm ﬂ "ﬂ lv
/ 111 s \
30 dBm Y it *ﬁ dem B
| AT J
N LY ATRE|| FRYS )
-40 dem k_/‘)"' X N }}w L o f
-50 dam . AN -50 dem w \ =~
= oo e
IR S
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -20.09 d&m -7.09 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.64286 MHz 21.75 dém -8.25 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99366 MHz -19.13 dBm -6.13 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00554 MHz -19.28 dBm -6.28 dB
£299.000 MHz 704.000 MHz 100.000 kHz £99.29221 MHz 20.93 dBm -9.07 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -20.67 dbm -7.67 dB
T
i e N [1 e

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 200/200

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 200/200

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGIECHEEKARS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm mraam
r_ﬁ.. MWWW_WW\ Mw-\fuwv_»nmmwww\
0 dB | - dem t
‘ \ |
-10 dBm + L 10 dBm
SPURIOUS_LINE_ABS J \ \4
-20 dém ¥ -20 dBm
L T
-30 dBm — -30 dBm
i N
40 dBm P——— -40 dem
|~
50 dem -50 dBm o=
_.—-—/__ \\_
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69886898 MHz -24.20 dém -11.20 de 711.000 MHz 716.000 MHz 100.000 kHz 71147203 MHz 8.10 dBm -21.90 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99885 MHz -27.56 dBm -14.56 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00644 MHz -26.60 dBm -13.60 dB
£99.000 MHz 704.000 MHz 100.000 kHz 699.54695 MHz 7.58 dBm -22.42 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -22.67 dbm -9.67 db
\
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number

1 A43 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(%]

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 200/200

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 200/200

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P o 20 ghine S
f \ [\,
10 dem F ‘ 10 dBm: |f T
0d / T 0 dém J) ’\-
-10 dem L -10 dBm h
SPURIOUS_LINE_ABS i .‘w 1 ﬂ ﬂ l
-20 dam v Mh *, -20 dBm ,v\
AN e o
/ b i A I \
. / \ n AL \
\ Ji T N rglod W\ el T e ! 7
50 dem : — 50 dém -~ -
- L~ ] M .
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -22.87 d&m -9.67 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.68282 MHz 20.14 dém -5.86 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99755 MHz -20.83 dBm -7.83 dB 716,000 MH= 716.100 MHz 30,000 kHz 716,00495 MHz -20.24 dBm —7.24 dB
£299.000 MHz 704.000 MHz 100.000 kHz 692.33217 MHz 20.42 dBm -9.58 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -22.55 dbm -9.55 db
T
il A il 1 [ ]
Date:r 2 JAN.202 05:36:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 200/200

Offset 14.00 dB

Mode Auto Sweep

Spectrum

SGL Count 200/200

Ref Level 20,00 dém  Offset 14.00 db

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
f««v%ww_www\ Iy PRSI I -..-—.»\
0ds 1 M || I
w \
-10 dem { 10 dem |
SPURIOUS_LINE_ABS r W \
-20 dBm I.’ Hilltzn derm "h,
30 dem —= T -30 dBm ¥ =
40 dBm — 40 dBm =
e
- =
-50 dBm — 50 dem —
g
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -26.10 d&m -13.10 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.74176 MHz 7.07 dBm -22.93 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99665 MHz -25.53 dBm -16.53 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,04930 MHz -29.66 dBm -16.66 dB
£99.000 MHz 704.000 MHz 100.000 kHz 692.35215 MHz £.60 dBm -23.40 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.20 dbm -13.20 dB
\
) i )
524022 05:51:12

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number

1 A44 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m
Spectrum L v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 200/200 SGL Count 200,200
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS \ 20 gbine s ]
|
10 dem \ 10 dem j 1
0dB K l\ 0 dem / I
-10 dam b -10 dBm [ \\
SPURIOUS_LINE_ABS J‘ \\ ﬁ ﬁ J‘/ (1
-20 dgm i - ” -20 dBm L i
: | 1
-30 dBm = Hl i -3p|dem - 4 .
’ / I [
‘ Y
40 dBm {1 / ! - || o .. AN - ; \ o
/ i n i1 =l N
j L /I \/ ‘\,_\/ v A A HJ\_F\V,—\“: Y ™ \_J '\l IK i
—SU/‘OFm \/,\ - —~ -50 dBm W san
e U E—
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -24.03 dém -11.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 71543556 MHz 22.01 dem -7.00 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,57777 Mz -24.51 dbm -11.61d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00574 MHz -24.42 cBm -11.42 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.60440 MHz 22.01 dem -7.99 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -24.12 dbm -11.12 dB
T
) i )
Date:r 2 JAN.202 05:54:48 Dat
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum oz ||| spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS ABS 20bine s
10 dBm 10 dBm
T W_,,_Wq,,u»«u\ e A e e
0 dBi 0 gem
T
-10 d8m - ! -1p dem
SPURIOUS_LINE_ABS ’ ‘ l
-20 dem —~ ||l ;20 dem
S T ——
-30 dem e i -30 dem e
-40 dem 40 dem
m -50 dem
]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,84221 MHz -24.25 dBm -11.25 d8 706.000 MHz 716.000 MHz 100.000 kHz 708.61239 MHz 6.12 dBm -23.98 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,57517 Mz -28.40 dbm -15.40 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00005 Mz -27.62 dBm -14.62 dB
599.000 MHz 709.000 MHz 100.000 kHz 707.80519 MHz 7.11 dém -22.89 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.17557 MHz -23.08 dbm -10.08 dB
T
) i )
Date: 20.JAN.2024 05:5B:21

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number 1 A45 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrum L v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PA]
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 dhine
10dem ‘ \ 10 dém
0dB J \L 0 dem
-10 d8m ; lr-'“ -10 dBm
SPURIOUS_LINE_ABS J lﬂ ﬁ n
-20 dem )J- .L‘ ” -20 dBm I
-30 dém / it -3fidem— r -
A f Il (/| N
-4 dBm - . ivay TR o |ll -4 e ’,J T A
»
N o] Vi \ AN Vo \ [
-50 ABm - -50 dem T
,JAL#- [N AN
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -24.54 dBm -11.54 d8 706.000 MHz 716.000 MHz 100.000 kHz 715,38561 MHz 21.06 dBm -8.04 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99106 MHz -25.35 dbm -12.35 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,02033 Wz -24.93 dBm -11.93 d8
599.000 MHz 709.000 MHz 100.000 kHz 699.58442 MHz 21.17 dém -6.93 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -24.77 dbm -11.77 dB
T
) i )
Date:r 2 JAN.202 05:55:58 Dat
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum oz ||| spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
Ly N PP P
ode URPUI NPT BRIV St i \ o g-r;"-/" T M e RVER SN P | e
-10 d8m \ -1p dem
SPURIOUS_LINE_ABS | \
-20 dem |5 dBm .
s hS
SR e
-30 dBm "J -30 dem Lr
-40 dem 40 dem
-SG’d(BTm -50 dem
\___‘_'_._
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69741074 MHz -26.45 dBm -12.45 de 706.000 MHz 716.000 MHz 100.000 kHz 708.69231 MHz .61 dBm -24.30 de
£98.900 MHz | 699,000 MHz 30,000 kHz 698,91803 MHz -30.70 dém -17.70 d& 716,000 MHz | 716,100 MHz 30,000 kHz 716,05749 MHz -30.17 dBm -17.17 d8
599.000 MHz 709.000 MHz 100.000 kHz 708.31568 MHz 5.80 dem ~24.20 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.52233 MHz -26.18 dbm -13.18 dB
T
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFG370NA

Page Number 1 A46 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D1101B
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LTE Band 12 / 3MHz
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LTE Band 12 / 10MHz
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
emperare () Valge
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0010
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.3 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH
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Full RB

64QAM Limit: 13dB
Full RB

Full RB

Result
455 5.51

5.74 PASS
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LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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775.500 MHz 776.000 MHz 30.000 kHz 775.97927 MHz -48.71 dBm -35.71 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.92692 MHz -51.14 dBm -38.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 23,23 dém -6.77 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 23.49 dém -6.51 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00784 MHz -50.72 dém -37.72 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02802 MHz -47.49 dbm -34.49 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,92692 MHz -44.83 dBm -31.83 & 788.100 MHz 793.000 MHz 100,000 kHz 788,82692 MHz -31.51 dBm -18.51 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.55195 MHz -57.54 dém ~22.54 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.77273 MHz -57.04 dbm -22.04 dB
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763.000 Mz 775,000 MHz 6.250 kHz 772,99401 MHz 49,72 dém “14.72 dB 762,000 MHz 775.000 MAz 5.250 kHz 773.86713 MHZ -57.79 dBm -22.70 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -26.00 d&m -13.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -44.94 dBm -31.94 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -52.16 dém -17.16 d& 763.000 MHz 775.000 MAz 6.250 kHz 773,20171 MHz -57.60 dbm -22.60 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -29.88 dBm -16.88 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,58846 MHz -45.85 dBm -32.35 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98796 MHz -33.80 dBm -20.80 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.91454 MHz 50.62 dbm “37.62 db
776.000 MHz 788,000 MHz 100.000 kHz 777.79221 MHz £.03 dém -21.97 d& 776.000 MHz 788.000 MHz 100.000 kHz 784,30170 MHz 8.37 dBm -21.63 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00544 MHz -46.56 dém -33.56 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02532 MHz -33.58 dBm -20.58 dB
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